
 
 

 

City of 
Gig Harbor 

 
 
 

 
 
 

Comprehensive Plan 
 
 

Adopted August 2015 
Revised November 2018 

 



 
CITY OF GIG HARBOR 

ELEMENTS OF THE COMPREHENSIVE PLAN 
 

 
 
Chapter 1 ……………………………………….. Introduction 
 
Chapter 2 ………………………………………… Land Use 
 
Chapter 3 ………………………………………… The Harbor 
 
Chapter 4 ………………………………………… Community Design 
 
Chapter 5 ………………………………………… Environment 
 
Chapter 6 ………………………………………… Housing 
 
Chapter 7 ………………………………………… Economic Development 
 
Chapter 8 ………………………………………… Essential Public Facilities 
 
Chapter 9 ………………………………………… Utilities 
 
Chapter 10 ……………………………………….. Shoreline Management 
 
Chapter 11………………………………………… Parks, Recreation and Open Space 
 
[...]
11.10.7.  Encourage and support work by local artists and support visual, written and 
performing arts programs and partnerships that reflect our community's vision and culture. 
 



City of Gig Harbor Comprehensive Plan – Parks, Recreation and Open Space Element                                     
               
   

11-10 

FINANCIAL RESOURCES AND COORDINATION 
 
GOAL 11.11: CREATE EFFECTIVE AND EFFICIENT METHODS OF ACQUIRING, 

DEVELOPING, OPERATING AND MAINTAINING FACILITIES AND 
PROGRAMS THAT ACCURATELY DISTRIBUTE COSTS AND 
BENEFITS TO THE GENERAL PUBLIC AND PRIVATE 
DEVELOPMENT. 

 
Finance 
 
11.11.1. Investigate available methods for the financing of facility development, maintenance, 
and operation in order to reduce costs, retain financial flexibility, match user benefits and 
interests, and increase facility services.  

 
11.11.2. Consider joint ventures with other public and private agencies such as PenMet Parks, 
Pierce County, Peninsula School District, regional, state, federal, and other public and private 
agencies including for-profit concessionaires, where feasible and desirable. 
 
Public and Private Resource Coordination  
 
11.11.3. Cooperate with PenMet Parks, Pierce County, Peninsula School District, and other 
public and private agencies to avoid duplication, improve facility quality and availability, reduce 
costs, and represent resident area interests through joint planning and development efforts. 
 
Cost/Benefit Assessment 
 
11.11.4. Define existing and proposed land and facility levels-of-service (ELOS/PLOS) that 
differentiate requirements due to: population growth impacts versus improved facility standards; 
neighborhood versus community nexus of benefit; city versus the combination of city, county, 
school, and other provider agency efforts; in order to effectively plan and program park and 
recreation needs within the existing city and urban growth area boundaries. 
 
11.11.5. Create effective and efficient methods of acquiring, developing, operating, and 
maintaining park and recreational facilities in manners that accurately distribute costs and 
benefits to public and private user interests - including the application of growth impact fees 
where new developments impact existing level-of-service (ELOS) standards.  
 
OPERATIONAL AND STAFF CONSIDERATIONS 
 
GOAL 11.12: DEVELOP, TRAIN, AND SUPPORT A PROFESSIONAL PARKS STAFF 

THAT EFFECTIVELY SERVES THE COMMUNITY IN THE 
REALIZATION OF THE ABOVE LISTED GOALS AND POLICIES. 

 
11.12.1. Continue to train a diverse, well-trained work force that is motivated to achieve 
department and citywide goals. 
 



City of Gig Harbor Comprehensive Plan – Parks, Recreation and Open Space Element                                     
               
   

11-11 

11.12.2. Encourage teamwork through communications, creativity, positive image, risk taking, 
sharing of resources, and cooperation toward common goals. 
 
11.12.3. Where appropriate, provide staff with education, training, and modern equipment and 
supplies to increase personal productivity, efficiency, and pride. 
 



 

 
 

12-1 
 

City of Gig Harbor Comprehensive Plan – Transportation Element  

 

Chapter 12 

TRANSPORTATION 

 
In 2018, the City of Gig Harbor amended the Transportation Element by replacing it with a 

document entitled, “Connect the Gig.” This document is on file at the City Civic Center; or, it 

can be viewed on the City’s web site by clicking through the link below: 

 

Gig Harbor Comprehensive Plan 

 

In support of and informing the amended Transportation Element, the City developed an Active 

Transportation Plan in 2018 entitled, “Gig on the Go.” This document is also on file at the City 

of Gig Harbor Civic Center; or, it can be viewed on the City’s web site by clicking through the 

link below: 

 

City Codes and Standards 

https://www.cityofgigharbor.net/610/Comprehensive-Plan
https://www.cityofgigharbor.net/263/City-Codes-Standards


City of Gig Harbor Comprehensive Plan – Capital Facilities Element                             
 

13-1 

Chapter 13 
CAPITAL FACILITIES 

 
 
INTRODUCTION 
 
A Capital Facilities Plan is a required element under the State Growth Management Act, Section 
36.70A.070 and it addresses the financing of capital facilities in the City of Gig Harbor and the 
adjacent urban growth area.  It represents the City and community's policy plan for the financing 
of public facilities over the next twenty years and it includes a fiscally responsible six-year 
financing plan for construction of the capital facilities.  The policies and objectives in this plan 
are intended to guide public decisions and City Council on the use of capital funds.  They will 
also be used to indirectly provide general guidance on private development decisions by 
providing a strategy of planned public capital expenditures. 
 
The capital facilities element specifically evaluates the city's fiscal capability to provide public 
facilities necessary to support the other comprehensive plan elements.  The capital facilities 
element includes: 
 

•  Current Inventory and Projected Analysis 
•  Future Needs and Alternatives 
•  Six-Year Capital Improvement Plan and Financing  
•  Goals, Objectives and Policies 
•  Plan Implementation, Monitoring, and Reporting 

 
Level of Service Standards 
 
The Capital Facilities Element identifies a level of service (LOS) standard for public services 
that are dependent on specific facilities.  Level of service establishes a minimum capacity of 
capital facilities that must be provided per unit of demand or other appropriate measure of need.  
These standards are then used to determine whether a need for capacity improvements currently 
exists and what improvements will be required to maintain the policy levels of service under 
anticipated conditions over the life of the Comprehensive Plan.  The projected levels of growth 
are identified in the Land Use and Housing Elements.   
 
Major Capital Facilities Considerations and Goals 
 
The Capital Facilities Element is the mechanism the city uses to coordinate its physical and fiscal 
planning.  The element is a collaboration of various disciplines and interactions of city 
departments including public works, planning, finance and administration.  The Capital Facilities 
Element serves as a method to help make choices among all of the possible projects and services 
that are demanded of the City.  It is a basic tool that can help encourage rational decision-making 
rather than reaction to events as they occur. 
 



City of Gig Harbor Comprehensive Plan – Capital Facilities Element                             
 

13-2 

The Capital Facilities Element promotes efficiency by requiring the local government to 
prioritize capital improvements for a longer period of time than the single budget year.  Long 
range financial planning presents the opportunity to schedule capital projects so that the various 
steps in development logically follow one another respective to relative need, desirability and 
community benefit.  In addition, the identification of adequate funding sources results in the 
prioritization of needs and allows the tradeoffs between funding sources to be evaluated 
explicitly.  The Capital Facilities Plan will guide decision making to achieve the community 
goals as articulated throughout the Comprehensive Plan.  
 
INVENTORY AND ANALYSIS 
 
The inventory provides information useful to the planning process.  It also summarizes new 
capital improvement projects for the existing population, new capital improvement projects 
necessary to accommodate the growth projected through the year 2038/2040 and the major 
repair, renovation or replacement of existing facilities.  
 
Inventory of Existing Capital Facilities 
 
Outside Providers 
 
The City of Gig Harbor is served by the Peninsula School District #401 for educational purposes. 
The PSD manages and maintain their public infrastructure through an adopted Six Year Facilities 
Plan, last updated in August 2014. The Peninsula School District #401 Capital Facilities Plan is 
hereby adopted by reference within the City of Gig Harbor’s Comprehensive Plan. Copies of the 
plan are available for public review.  
 
Fire services are provided by Pierce County Fire District #5, one fire station is located within 
city limits. The fire district has recently updated their Capital Facility Plan adopted in June 2018. 
The Pierce County Fire District No.5 Capital Facility Plan 2019-2039 is hereby adopted by 
reference within the City of Gig Harbor’s Comprehensive Plan. Copies of the plan are available 
for public review.  
 
WASTEWATER SYSTEM 
 
Existing Capital Facilities 
 
Gig Harbor’s original collection system, constructed in 1974-1975, served the downtown area 
and an area south of downtown.  The original system was called Utility Local Improvement 
District (ULID) #1 and included six lift stations.  ULID #2 was constructed to the south of ULID 
#1 in 1988 to serve south Gig Harbor including portions of Soundview Drive, Harbor Country 
Drive, Point Fosdick Drive, and Olympic Drive.  ULID #3 was constructed north of ULID #1 in 
1992 to serve North Gig Harbor including the area along Burnham Drive north of Harborview 
Drive, the Washington State Women’s Corrections Center off Bujacich Drive, and portions of 
the Purdy area including the Peninsula School District campus in Purdy.   
 



City of Gig Harbor Comprehensive Plan – Capital Facilities Element                             
 

13-3 

Further expansions of the City’s collection system were built under development agreements and 
as mitigation conditions of proposed development through the state environmental policy act 
(SEPA) process.  As of 2018 the City’s collection system consisted of approximately 150,000 
feet of gravity sewers, 32,000 feet of sewer force mains, and 17 lift stations. 
 
The City's wastewater treatment plant (WWTP) is located on five acres, west of Harborview 
Drive at its intersection with North Harborview Drive.  The original WWTP was brought online 
to provide secondary treatment of municipal sewage in 1975 with a design capacity of 0.45 
million gallons per day (MGD) and an average organic loading of 700 lbs BOD5/day.  The 
WWTP was expanded in 1996 to its current capacity of 1.6 MGD, and an average organic 
loading of 3,400 lbs BOD5/day.  In 2009, the City performed a major upgrade to the WWTP to 
expand capacity. In 2010, the outfall was removed from the inner harbor and extended and 
relocated into Colvos Passage to a depth of 191’ below sea level in the Puget Sound. In 2016, the 
City completed Phase II of its major upgrade to the WWTP -- again to increase capacity and 
improve reliability. The final upgrade added Ultra Violet disinfection, odor control for the 
digester system, a second redundant fine screen, an eductor waste dewatering structure, process 
water pumping system and other ancillary support equipment. 
 
The WWTP consists of the following major components:  influent flow meter, degritter, influent 
screens, anoxic basins, aeration basins, blowers, secondary clarifiers, return activated sludge 
pumps, waste activated sludge pumps, sludge thickener, aerobic digester, digested sludge pumps, 
sludge dewatering centrifuge, odor control, UV disinfection, chlorine contact tank, process water 
pumps and effluent discharge pumps.  Effluent from the WWTP is piped through an outfall that 
discharges into Colvos Passage in the Puget Sound. The WWTP also operates and maintains a 
state accredited lab for the purpose of process control and NPDES testing requirements.  

The WWTP’s current daily average flow is approximately 1.1 MGD. The designed and 
constructed improvements will exceed the 20-year planning horizon flow and waste load 
projections. An interim NPDES permit was issued in March of 2015, with the 1.6 MGD loading 
limit, and during the final phases of construction with the final permit of 2.4 MGD. The 2.4 
MGD loading limit was contingent upon completion and certification of the constructed 
improvements. 
 
In addition to sewer service within the Gig Harbor UGA, the City of Gig Harbor owns, operates, 
and maintains a septic system for the Shorecrest residential Development along Ray Nash Drive 
NW located about 5 miles west of the City.  The Shorecrest septic system is a 24 unit 
development with an on-site septic system and pressurized community drainfield and is located 
outside the City’s UGA.  
 
The City also treats septic effluent from a 68 single family lot subdivision on Wollochet Bay in 
unincorporated Pierce County outside of the City’s UGA as well as a 333 single family 
subdivision, located in the Canterwood community.  
 
Level of Service 
 
The City introduced a requirement in May 2006 through Ordinance #1044 for most new 



City of Gig Harbor Comprehensive Plan – Capital Facilities Element                             
 

13-4 

development and redevelopment projects to request a portion of the treatment capacity at the 
City’s wastewater treatment plant (WWTP) through the sewer capacity reservation certificate 
(CRC) process.  Each CRC reserves a specific number of gallons per day for treatment at the 
wastewater treatment plant based on the current value of an equivalent residential unit (ERU) 
since the WWTP has limited capacity to treat wastewater, the City identifies by way of the sewer 
CRC process those projects that the City’s WWTP has adequate public wastewater facilities to 
treat and discharge treated effluent.   
 
With the completion of the WWTP Phase II upgrade improvements in 2016, the City has the 
ability to collect and treat the design flow of 2.4 MGD in order to serve the City growth 
projections for the next 20 years.  
   
Forecast of Future Needs 
 
The City has used a demographics forecasting allocation model (DFAM) to forecast future 
population growth on undeveloped and underdeveloped parcels within the City’s urban growth 
area (UGA).  The primary input to the DFAM was a result of the City’s Buildable Lands 
Analysis.  The resulting population growth was then correlated to the generation of sewer flows 
to provide an estimate of the distribution of sewer flows throughout the City’s UGA.  These 
forecasted flows and descriptions of future wastewater needs are described further in the City’s 
Wastewater Comprehensive Plan. 
 
Future Wastewater Collection Needs 
 
The City’s collection system is planned at full build-out to expand to the limits of the UGA.  The  
collection system has been divided into a total of 21 topographic basins, also known as sewer 
basins.  At build-out each sewer basin will have one sewer pump station and a mixture of sewer 
gravity mains and sewer force mains.  The design and construction of undeveloped and under-
developed sewer basins may be financed by developers as conditions of SEPA or land use 
approval, and/or utility local improvement districts (ULIDs). 
 
As noted above in the description of the existing capital facilities, the City’s core area has an 
established sewer collection system.  Some areas within the City’s UGA are capable of having 
sewer flows conveyed through the use of gravity to existing sewer lift stations.  However, in 
most areas the future development of the City’s sewer collection system will occur in areas 
beyond the City’s core area.  These areas have a topographic low point where wastewater must 
be collected and pumped and may require construction of a new sewer pump station, also known 
as a lift station.  Only one lift station shall be utilized in each sewer basin. 
 
In situations where a new sewer lift station must be constructed two scenarios exist.  The first 
scenario is where no lift station is located in the sewer basin.  The proposed development activity 
shall design and construct a new developer funded, and designed to City Standards, lift station 
that will collect sewer flows from the proposed development and all future development 